
 
 

1 
 

 

  

2018 ROMA Minister’s Submission 
  

      Town of Deep River 



 
 

2 
 

Table of Contents 
 
 

1. Deep River Briefing Report ………………………………………………….    3 
 

2. Letter from John Hilborn …………………………………………………….     9 
 

3. National Research Universal ……………………………………………….    12 
 

4. Report of the Standing Committee on Natural Resources ………………    14 
 

5. Government of Canada Response to Recommendations in the  
Standing Committee on Natural Resources Report …………………......    48 
 

6. News Articles 
i. Cost of nuclear medicine skyrocketing, doctors say  

patient access to tests could be limited .........……………….........   68  
ii. Mayor Worried about the loss of Chalk River nuclear reactor ......   70 
[...]
Management Plan 

Completed. 

 Pursue partnership opportunities for the 
development of recreation facilities 

Completed. Now part of Standard Operating 
Procedures for Town  

MEASURES 

Level of use and public satisfaction with key programs and services 

Initiate Municipal performance measure benchmarks 

Quarterly and annual reports to Council 



   
STRATEGIC PLAN REVIEW OUTCOMES 

 
September 21, 2017 

 
 

111 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 
 

112 

 



 
 

113  



 
 

114  



 
 

115  



 
 

116  



 
 

117 

 



 
 

118  



 
 

119  



 
 

120  



 
 

121  



 
 

122  



 
 

123  



 
 

124 

 



 
 

125 

 



 
 

126  



 
 

127  



 
 

128  



 
 

129  



 
 

130  



 
 

131  



 
 

132  



 
 

133  



 
 

134  



 
 

135  



 
 

136 

 



 
 

137  



 
 

138 

 



 
 

139  



 
 

140  



 
 

141  



 
 

142  



 
 

143  



 
 

144  



 
 

145  



 
 

146  



 
 

147 

 



 
 

148  



 
 

149  



 
 

150  



 
 

151  



 
 

152  



 
 

153 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 



 
 

154  



 
 

155  



 
 

156  



 
 

157  



 
 

158 

 



 
 

159  



 
 

160  



 
 

161 

 



 
 

162  



 
 

163  



 
 

164  



 
 

165 

 



 
 

166  



 
 

167 

 



 
 

168  



 
 

169  



 
 

170 

 



 
 

171  



 
 

172  



 
 

173 

 



 
 

174 

 



 
 

175 

 



 
 

176  



 
 

177  



 
 

178  



 
 

179 

 



 
 

180 

 
(l) prescribing fees and allowances for services and training provided by or on behalf of the Province or 
municipalities and respecting the person or body to whom the fees or allowances shall be paid; 

  (m) governing the inspection of hotels; 

  (n) respecting any matter necessary or advisable to carry out effectively the intent and purpose of this Act. 

 Same 

(2)  A regulation made under this section may be general or specific in its application.  1997, c. 4, s. 78. 

 Municipal by-laws superseded 

79.  A regulation, including the fire code, supersedes all municipal by-laws respecting standards for land 
and premises, as those standards relate to fire safety or the risk created by the presence of unsafe levels 
of carbon monoxide. 2013, c. 14, s. 5. 

 Section Amendments with date in force (d/m/y) 

 2013, c. 14, s. 5 - 15/10/2014 

80.-93.  OMITTED (AMENDS OR REPEALS OTHER ACTS).  1997, c. 4, ss. 80-93. 

94.  OMITTED (PROVIDES FOR COMING INTO FORCE OF PROVISIONS OF THIS ACT).  1997, c. 4, s. 94. 

95.  OMITTED (ENACTS SHORT TITLE OF THIS ACT).  1997, c. 4, s. 95. 

______________ 

 
 

 
 
 

http://www.ontario.ca/fr/lois/loi/97f04#s78s2
http://www.ontario.ca/fr/lois/loi/97f04#s79
http://www.ontario.ca/laws/statute/S13014#s5
http://www.ontario.ca/fr/lois/loi/97f04#s80
http://www.ontario.ca/fr/lois/loi/97f04#s94
http://www.ontario.ca/fr/lois/loi/97f04#s95


 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

TOWN OF DEEP RIVER 

Water and Wastewater Plant 
 

10 Year Capital Plan 
 

 

 

 

 

 

 

 

 

 

August 2015 



 
 

182 
 

TOWN OF DEEP RIVER – WATER AND WASTEWATER PLANTS 

10 YEAR CAPITAL PLAN 
 

 

 

TABLE OF CONTENTS 

1 INTRODUCTION ................................................................................................................... 1 

2 FACILITY DESCRIPTIONS .................................................................................................... 1 

2.1 Deep River WWTP ..................................................................................................................... 1 

2.2 Deep River WTP ........................................................................................................................ 2 

3 CAPACITY ASSESSMENT .................................................................................................... 2 

3.1 Deep River WWTP ..................................................................................................................... 2 

3.1.1 Facility Assessment................................................................................................ 3 
3.1.2 Performance Assessment ...................................................................................... 3 

3.1.3 Major Unit Process Evaluation .............................................................................. 4 

3.2 Deep River WTP ..................................................................................................................... 10 

3.2.1 Facility Overview and Performance Assessment ............................................... 10 
3.2.2 Major Unit Process Evaluation ............................................................................ 11 

4 CAPITAL PLAN ................................................................................................................... 15 

4.1 WWTP Capital Plan ................................................................................................................ 15 

4.1.1 Headworks ............................................................................................................ 15 
4.1.2 Sequencing Batch Reactor .................................................................................. 16 

4.1.3 Tertiary Treatment. ............................................................................................... 17 

4.1.4 Aerobic Digester and Sludge Storage ................................................................. 17 

4.1.5 SCADA and Control Systems ................................................................................ 18 
4.1.6 Chemical Feed Systems ....................................................................................... 19 

4.1.7 Pumps and Blowers ............................................................................................. 19 

4.1.8 UV Disinfection System ........................................................................................ 19 

4.1.9 Plant Outfall Sewer ............................................................................................... 19 

4.1.10 Standby Power Facility ........................................................................................ 19 
4.1.11 Building and Other Components ........................................................................ 19 

4.2 WTP Capital Plan ................................................................................................................... 20 

4.2.1 Chlorine Residual Analyser .................................................................................. 20 

4.2.2 SCADA and Process Control ................................................................................. 21 
4.2.3 THM Study ............................................................................................................ 21 

4.2.4 HVAC Boilers ......................................................................................................... 21 

4.3 Capital Plan Summary ........................................................................................................... 21 
 

 

 

 

 

 
 

 

 



 
 

 

TOWN OF DEEP RIVER – WATER AND WASTEWATER PLANTS 

10 YEAR CAPITAL PLAN 
 

 

 

LIST OF TABLES 

Table 1 Deep River WWTP Certificate of Approval Effluent Objectives and Limits (MOE, 2009) ...... 1 

Table 2 Deep River WWTP Environmental Compliance Approval Effluent Objectives and Limits ..... 4 

Table 3 Key Process Parameter Evaluation Results for the Deep River WWTP ................................. 4 

Table 4 Data and Criteria for Deep River WWTP Major Unit Process Evaluation ............................... 5 

Table 5 Data and Criteria for Deep River WTP Major Unit Process Evaluation ............................... 12 

 

 

 

 

LIST OF FIGURES 

Figure 1 Performance Potential Graph for the Deep River WWTP 2015 ............................................. 6 

Figure 2 Performance Potential Graph for the Deep River WTP 2015 – Current Operation ........... 13 

LIST OF APPENDICES 

Appendix A Capital Plan 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 



| 1 

 
 

 

TOWN OF DEEP RIVER – WATER AND WASTEWATER PLANTS 

10 YEAR CAPITAL PLAN 
 

 

 

 

1 Introduction 

In the spring of 2015, the Ontario Clean Water Agency (OCWA) undertook the 

preparation of a 10 Year Capital Plan for the Town of Deep River for both its water and 

wastewater treatment facilities. The project scope included a walk‐though review of 

both plant sites, a high level review of the capacity of the various treatment components, 

identification of necessary improvements, and the preparation of a 10 Year Capital Plan. 

OCWA Engineering Services (ES) visited the two treatment facilities on July 7, 2015 and 

obtained additional information from OCWA Operations to complete the assignment. 

 

 

2 Facility Descriptions 

2.1 Deep River WWTP 

The Deep River Wastewater Treatment Plant (WWTP) is a Sequencing Batch Reactor 

(SBR) activated sludge facility. The facility has an  average  daily  design  flow  of 2,727 

m3/day. The facility does not have flow equalization, but there is an aerobic digester for 

sludge stabilization and treatment. Table 1 outlines the effluent objective and 

compliance limits for this facility. 
 

Table 1   Deep River WWTP Certificate of Approval Effluent Objectives and Limits (MOE, 2009) 

 
BOD5 25.0 15.0 68.2 

TP 1.0 0.8 2.7 
 

 
E. Coli, Monthly Geometric Mean    200 counts/100 mL 150 organisms/100 mL 

 

 

 

Raw sewage is pumped from a pumping station located just outside the treatment plant 

to the Deep River WWTP. The raw sewage flows through two in‐line sewage grinders 

and a pressurized vortex grit removal system. The influent then flows into one of three 

SBRs. The liquid from the SBRs flows into an equalization tank and then into a UV 

system for disinfection before it is discharged to the outfall flowing into the Ottawa 

River. 

Waste activated sludge (WAS) from the SBRs is sent to the aerobic digester for sludge 

stabilization and treatment.  Supernatant from the aerobic digester is decanted back to 

Parameter 

Annual Average 
Concentration Limit 

(mg/L) 

Annual Average 
Concentration Objective Annual Average 

(mg/L) Loading Limit (kg/d) 

Total Ammonia Nitrogen 25.0 (Nov to Apr) 10.0 (Nov to May) 

20.0 (May) 5.0 (Jun to Oct) 

15.0 (June) 

10.0 (Jul to Sep) 

15.0 (Oct) 

68.2 (Nov to Apr) 

54.5 (May) 

40.9 (June) 

27.3 (Jul to Sep) 

40.9 (Oct) 

25.0 15.0 68.2 



| 2 

 
 

 

TOWN OF DEEP RIVER – WATER AND WASTEWATER PLANTS 

10 YEAR CAPITAL PLAN 
 

 

 

the SBR process on a daily basis. Sludge from the aerobic digester is stored in dedicated 

sludge storage tank. Air is supplied to the plant by four blowers (three duty and one 

standby). 

 

2.2 Deep River WTP 

The Deep River Water Treatment Plant (WTP) is a surface water treatment facility with a 

rated capacity of 13,638 m3/day. The current average daily treated flow is 2,550 m3/day 

and the current maximum month average daily treated flow is 6,595 m3/day. 

Raw water is drawn from the Ottawa River through a 750 mm diameter intake that 

extends 91 m into the river and draws water from a depth of approximately 9 m. The 

raw water is pumped from a wet well via two low lift vertical turbine pumps and an 

additional submersible pump with a capacity of 83.1 L/s. 

There is one static mixer followed by three  package  Actiflo  units,  each  rated  at 4,773 

m3/day. Each unit contains a rapid mixing basin, an injection chamber, a maturation 

chamber and a high rate ballasted settling basin, as well as scrapers and inclined tube 

settlers. The effluent from the Actiflo units feeds into three dual media sand anthracite 

filters. 

From the filters, the treated water enters two clearwells with a total volume of 2,871 m3. 

Four vertical turbine high lift pumps pump water from two wet wells to a 1,513 m3 

elevated water tower and out into the distribution system. 

A gas chlorination system provides chlorine disinfection, injecting chlorine into the filter 

outlet header and upstream the high lift header. 

Residual management includes two filter backwash wastewater surge tanks, each 113 m3 

and two transfer pumps. It also incorporates a tube settler clarifier and a sludge thickener 

tank with two sludge pumps conveying residual to a dewatering centrifuge. 

 

 

3 Capacity Assessment 

3.1 Deep River WWTP 

As part of our capital planning exercise, a capacity assessment was completed on the 

Deep River WWTP with the following objectives: 

 To review the performance and capacity of the Deep River WWTP and identify any 

capacity limitations related to the design or operation of the facility and the 

individual process components 

 To determine the need for a more detailed capacity assessment study at a later date 



| 3 

 
 

 

TOWN OF DEEP RIVER – WATER AND WASTEWATER PLANTS 

10 YEAR CAPITAL PLAN 
 

 
 

3.1.1 Facility Assessment 

The capacity assessment was based on the most current three full calendar years of data 

(January 2012 to December 2014). The annual average daily influent flow at the Deep 

River WWTP for the 3‐year period was 2,580 m3/day, which represents 95% of the rated 

design capacity of the plant. Throughout the 3‐year period, several of the recorded 

average daily influent values exceed the rated plant capacity of 2,727 m3/day by 20% to 

30% (i.e. 3,200 to 3,500 m3/day). 

The average final effluent BOD5 concentration was typically below 10 mg/L, final effluent 

total suspended solids (TSS) concentration was 17 mg/L, final effluent total ammonia 

nitrogen (TAN) concentration was 4 mg/L, and the final effluent total phosphorus (TP) 

concentration was 0.5 mg/L, which was below the Environmental Compliance 

Approval (ECA) annual average effluent requirements. Over the three year period, the 

facility was consistently below the final effluent BOD5, TAN, and TP limits; however, the 

final effluent average TSS was above the ECA effluent limits for three of the 12 months 

for a particular operating year. This is not unexpected since the average influent flow is 

within 5% of the rated design capacity and exceeds the rated plant capacity for several 

months of the year. 

Also, since the plant does not have adequate screening and grit removal capabilities, the 

jet aerators become clogged over time leading to low oxygen transfer rates and poor 

settleability of the activated sludge. This in turn leads to deteriorated final effluent 

quality as indicated by the measured plant performance data with respect to solids. 

Due to design constraints, the vortex grit removal system cannot adequately screen out 

inorganic material (i.e. rags, hairballs, grit sediment, etc.). This inorganic material then 

enters and accumulates in the downstream SBRs and the aerobic digester and limits 

plant performance (i.e. lower oxygen transfer efficiency due to plugged jet aerators, poor 

sludge settleability, and lower system hydraulic retention time (HRT) due to sediment 

accumulation.) 

Biological treatment was designed for BOD5 removal, partial nitrification and chemical 

phosphorus removal using alum addition. The biological process consists of three 

sequencing batch reactor tanks, which are equipped with jet aerators. The jet aeration 

system functions at a sub‐optimal level due to clogging from excessive inorganic material 

in the reactors. Under normal operation, each SBR performs a total of four to five cycles 

per day and each cycle is 4.8 to six hours in duration. Under wet weather operation, 

each SBR can perform a total of six cycles per day and each cycle is four hours in duration. 

 
3.1.2 Performance Assessment 

The Deep River WWTP ECA Effluent Objectives and Limits are shown below in Table 2. 



| 4 

 
 

 

Deep River WWTP Typical* 

TOWN OF DEEP RIVER – WATER AND WASTEWATER PLANTS 

10 YEAR CAPITAL PLAN 
 

 

 

Table 2   Deep River WWTP Environmental Compliance Approval Effluent Objectives and Limits 

 
BOD5 25.0 15.0 4 

 
 

TAN 25.0 (Nov 1 to Apr 30) 

20.0 (May 1 to May 31) 

15.0 (Jun 1 to Jun 30) 

10.0 (Jul 1 to Sep 30) 

15.0 (Oct 1 to Oct 31) 

 
 

10.0 (Nov 1 to May 31) 4 

5.1 (Jun 1 to Oct 31) 

 

 
E. Coli, Monthly Geometric Mean    200 counts/100 mL N/A 16 

A number of key process parameters were calculated for the Deep River WWTP and 

compared to values for SBR activated sludge facilities as reported in literature. This 

information is shown in Table 3. 

Table 3   Key Process Parameter Evaluation Results for the Deep River WWTP 

SBR Organic Loading Rate  kg BOD5/m3/d 0.08 <= 0.24 

SBR F/M Ratio kg BOD5 per kg MLVSS  0.05 0.05– 0.1 

Aerobic Digester HRT D 16.7 > 45 days 
 

 

From the results in Table 3, the following can be said: 

 Operating parameters such as the SBR organic loading rate (kg BOD5/m3/d), SBR 

mixed liquor suspended solids (MLSS, mg/L) concentration, SBR food to 

microorganism (F/M) ratio, and SBR Solids Retention Time (SRT, D) were within 

the typical ranges for a SBR activated sludge process. 

 A more detailed process optimization study could be completed to optimize the 

seasonal SRT targets for the Deep River WWTP and potentially improve plant 

performance. 

 The aerobic digester hydraulic retention time (HRT) was much lower than the 

recommended HRT of at least 45 days. 

 
3.1.3 Major Unit Process Evaluation 

The capability of the existing wastewater process trains to meet the  effluent requirements 

can be determined through the major unit process evaluation. The evaluation was based 

on information collected during the previous steps of the Comprehensive Performance 

Evaluation and is summarized in Table 4. 

Parameter 

Annual Average 
Concentration Limit 

(mg/L) 

Annual Average Average Annual 
Concentration Objective Sampling Results

(mg/L) 

1.0 0.8 0.5 

25.0 15.0 17 

SBR MLSS 1,800 – 2,500 1,500 – 5,000 

SBR SRT  35 > 4 at 20 deg C 
> 10 at 5 deg C 



| 5 

 
 

 

TOWN OF DEEP RIVER – WATER AND WASTEWATER PLANTS 

10 YEAR CAPITAL PLAN 
 

 

 

Table 4   Data and Criteria for Deep River WWTP Major Unit Process Evaluation 

 
Type Sequencing batch reactor activated sludge plant with nitrification, 

with a nominal design flow of 2,727 m3/d and alum addition for 

phosphorous removal, UV disinfection, aerobic sludge digestion 
 

 
Receiver Ottawa River 

 

 
Sequencing Batch Reactor Tanks 3 tanks: 19.67 m x 7.6 m x 6.1 m deep, volume 912 m3 per tank at 

TWL, 19.67 m x 7.6 m x 5.3 m, volume 792 m3 per tank at BWL 
 

 
 

Effluent Decanter System 

Maximum decant flow is dictated by process sequence timing. 

The 3 sequencing batch reactors can process a maximum of 8,208 

m3/d (i.e. 3 SBR reactors @ 2,736 m3/d each) 
 

 
Sludge Volumes Average WAS flow to aerobic digester: 25 m3/d 

 

 
Sludge Storage 1 Sludge storage tank: volume 1,585 m3 

3 Decommissioned Imhoff Tanks: volume 400 m3 each 
 

 
 

Figure 1 displays the results of the major unit process evaluation in the form of a 

Performance Potential Graph (PPG). The major unit processes are shown along the 

vertical (y‐axis) of the PPG. The evaluation criteria used to assess the capability of each 

unit process are shown in brackets below. For each major unit process, the horizontal 

bar represents the total estimated capacity of the unit process. The numbers within the 

rectangular boxes are the flow treatment capacity limits for each of the individual unit 

processes. For example, under the unit process SBR Exchange Volume, the individual 

912 horizontal bars represent each of the three (3) sequencing batch reactor tanks having 

an individual capability to treat 912 m3/d for a total of 2,736 m3/d. The blue dashed 

vertical line shows the current average flow of 2,580 m3/d and the solid red vertical line 

marks the nominal design flow of 2,727 m3/d. 

Basis 

 Average annual flow = 2,580 m3/d 
Raw BOD5 = 70 mg/L 

Raw TSS = 110 mg/L 

Raw TKN = 22 mg/L 

Raw TP = 3.2 mg/L 

Liquid Treatment System 

Aeration System 3 duty blowers @ 20 HP, 1 standby blower @ 20 HP 

Plant elevation: 116 m 

Temperature: 25oC (assumed worst case)

Type: Jet aeration 

Depth of diffusers = 5.3 m 

Disinfection Type: UV disinfection 
Capacity: rated for peak flow of 10,368 m3/d 

Aerobic Digestion 1 aerobic digester: volume 427 m3 

Sludge Disposal Sludge currently hauled to farms during specified land 

application period 



 
 

 

TOWN OF DEEP RIVER – WATER AND WASTEWATER PLANTS 

10 YEAR CAPITAL PLAN 
 

 

 
 

Figure 1   Performance Potential Graph for the Deep River WWTP 2015 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

| 6 



| 7 

 
 

 

TOWN OF DEEP RIVER – WATER AND WASTEWATER PLANTS 

10 YEAR CAPITAL PLAN 
 

 

 

A process is judged “capable” if the projected capacity exceeds the current flow rate (i.e. 

the associated horizontal bar for that unit process is to the right of the 2,580 m3/d dashed 

line). A process is “marginal” if the capacity is 80 to 100 percent of current flow, (i.e. 

2,070 m3/d to 2,580 m3/d). A process is “not capable” if its capacity is less than 80% of 

current flow (i.e. less than 2,070 m3/d). The shortest bars determine the overall plant 

rating as “capable”, “marginal”, or “not capable”. 

The evaluation criteria for the Performance Potential Graph for the Deep River WWTP 

were obtained from “The Ontario Composite Correction Program Manual for 

Optimization of Sewage Treatment Plants” (WTC and PAI, 1996) and other references on 

the design of activated sludge plants (WEF 2005; WEF 2010); and the Ministry of 

Environment and Climate Change (MOECC) “Design Guideline for Sewage Works, 

2008”. The capability of each of the major unit process at the Deep River WWTP to 

fulfill its requirements will be discussed below. 

 

Muffin Monster Grinders 

Each in‐line sewage grinder is sized to handle 75% of the peak flow (i.e. 6,048 m3/d 

each). The in‐line grinder units are rated as capable (from a capacity perspective) at 

current flows. It should be noted that the grinders experience excessive plugging and are 

not able to operate as intended, so in effect they are not capable. 

 

Pressurized Vortex Grit Removal Unit 

The existing vortex grit removal unit is designed for a peak flow rate of 12,096 m3/d. A 

vortex grit removal system functions best when the flow to the plant is continuous (i.e. 

the vortex takes time to develop when the flow starts and stops.) However, the influent 

flow to the Deep River WWTP is non‐continuous and this unit does not perform very 

well. The pressurized vortex grit removal unit is rated as not capable at the current flow 

conditions. 

 

Sequencing Batch Reactors 

The bioreactors are rated based on the SBR exchange volume, the BOD5 loading rate, the 

food to microorganism (F/M) ratio and the ability of the aeration system to supply 

oxygen to the system. Using a design criterium of 25% of the total reactor volume for the 

SBR exchange volume, the rated total hydraulic capacity  of  the  aeration  tanks  is 2,736 

m3/d (3 tanks x 912 m3/d per tank). 

BOD5 loading rate to the aeration basin is expressed as kg of BOD5/d per unit of aeration 

basin volume and a typical value of 0.24 kg BOD5/m3/d was used to rate the capacity of 

the sequencing batch reactors (see Table 3). The total low level volume of the SBRs is 

2,376 m3 with three reactors in service and an annual average raw influent BOD5 

concentration of 70 mg/L was used in the calculation. The capacity based on BOD5 

loading is 8,268 m3/d based on the raw BOD5 concentration of 70 mg/L, which is much 

lower than the original design BOD5  concentration for the facility.   The raw influent 



| 8 

 
 

 

TOWN OF DEEP RIVER – WATER AND WASTEWATER PLANTS 

10 YEAR CAPITAL PLAN 
 

 

 

BOD5 concentration is most likely diluted due to inflow and infiltration in the collection 

system. 

Food to Microorganism (F/M) ratio to the aeration basin is expressed as kg of BOD5/kg of 

Mixed Liquor Volatile Suspended Solids (MLVSS) and a value of 0.1 kg BOD5/kg MLVSS 

was used to rate the capacity of the sequencing batch reactors. The capacity based on 

F/M ratio is 5,353 m3/d based on a raw sewage BOD5 concentration of 70 mg/L and a 

MLVSS concentration of 1,550 mg/L. 

The existing jet aeration system was evaluated for its ability to provide 1 kg O2 per kg of 

total oxygen demand. The total oxygen demand was calculated as the sum of the oxygen 

demand exerted by total BOD5 and TKN in the raw influent. Each kg of total BOD5 

required 1 kg of dissolved oxygen, whereas each kg of TKN exerts a demand of 4.57 kg 

of dissolved oxygen. Oxygen availability is rated at 4,427 m3/d, assuming three 20 HP 

duty blowers and one 20 HP blower on standby (i.e. as operated during the evaluation). 

The sequencing batch reactors are rated as capable for SBR exchange volume, BOD5 

loading, food to microorganism (F/M) ratio and oxygen availability at current flows. 

Discussions with the plant operators and on‐site observations indicated that DO levels 

do fall below 2 mg/L under certain conditions suggesting that oxygen availability may 

be a concern; however, the low oxygen residual is likely due to lower than typical 

oxygen transfer efficiency due to clogged jet aerators. 

Although the SBRs are being rated as capable, they are currently operating at or near 

capacity. There is no redundancy that would allow the operations staff to perform 

routine maintenance or inspection of the tanks. 

 

SBR Effluent Decant Mechanisms 

The maximum effluent decant flow is dictated by the process sequence timing. The 

three SBRs can process a maximum of 8,208 m3/d (i.e. three SBRs rated at 2,736 m3/d 

each) so effluent decant mechanisms are rated as capable at current flows. 

 

UV Disinfection 

The UV disinfection system was designed to treat a peak flow of 10,368 m3/d, which is 

more than adequate. The UV disinfection system is, therefore, rated capable at current 

flows. 

 

Aerobic Sludge Digestion 

The capacity of the aerobic digester was estimated based on the volume of the aerobic 

digester (427 m3) and a HRT evaluation criteria of 45 days. WAS from the SBRs is sent to 

the aerobic digester for sludge stabilization and treatment. Supernatant from the aerobic 

digester is decanted back to the SBR process on an intermittent basis. Based on the 

current average WAS flow rate of 25 m3/day, the rated capacity of the aerobic digesters 

is 960 m3/d and the aerobic digester hydraulic retention time (HRT) is only 16.7 days. At 

this rated capacity, the aerobic digester is considered to be not capable at current flows. 



| 9 

 
 

 

TOWN OF DEEP RIVER – WATER AND WASTEWATER PLANTS 

10 YEAR CAPITAL PLAN 
 

 

 

Sludge digestion capacity can also be further reduced over time due to grit/sediment 

accumulation in the digesters. The digester should be cleaned periodically to remove 

unwanted grit/sediment and maximize digester capacity and performance. 

 

Sludge Storage and Disposal 

Sludge from the aerobic digester is currently stored in one on‐site storage tank and three 

decommissioned Imhoff tanks that have been converted to digested sludge storage 

tanks. Based on current operation the plant can achieve 180 days of sludge storage; 

however, the sludge storage capacity is at 100% at current plant flow rates and 

consideration should be given to expand the sludge storage capacity in the near/ 

immediate future. However, since the 180 day storage capacity can currently be 

achieved, the process was rated as capable at the current flow of 2,580 m3/d, as per the 

Comprehensive Performance Evaluation (CPE) protocol. 

 

Summary 

The Deep River SBR activated sludge treatment system was rated as capable based on 

the design guidelines that were used to evaluate the capacity of the facility (i.e. Type 1 

according to the CPE protocol) under the current flow conditions. However, the design 

guidelines do not account for the fact that due to a lack of preliminary screening and 

inadequately designed grinders and pressurized vortex grit removal system, the system 

cannot adequately remove inorganic material (i.e. rags, hairballs, grit sediment, etc.) 

from the influent wastewater stream. This inorganic material enters the downstream 

SBR tanks and aerobic digester, negatively impacting the plant performance (i.e. lower 

oxygen transfer efficiency due to plugged jet aerators, poor sludge settleability and 

lower system HRT due to sediment accumulation.) 

The Performance Potential Graph (PPG) in  Figure 1 shows that the SBR exchange volume 

and oxygen availability are the most limiting factors of the existing SBR facility based on 

typical design parameters/guidelines. This is due to elevated influent flow conditions 

compared to the rated design capacity of the facility. The annual average daily influent 

flow at the Deep River WWTP for the three year period was 2,580 m3/day, which 

represents 95% of the rated design capacity of the plant. Throughout the three year 

period, several of the recorded average daily influent values exceed the rated plant 

capacity of 2,727 m3/day by 20% to 30% (i.e. 3,200 to 3,500 m3/day). Consideration 

should be given to add an additional SBR train in the near/immediate future to alleviate 

the hydraulic bottleneck issues at the facility. 

The capacity of the aerobic digester was estimated based on the volume of the aerobic 

digester (427 m3) and a HRT evaluation criteria of 45 days. WAS from the SBRs is sent to 

the aerobic digester for sludge stabilization and treatment. Supernatant from the aerobic 

digester is decanted back to the SBR process on an intermittent basis. Based on the 

current average WAS flow rate of 25 m3/day, the rated capacity of the aerobic digesters 

is 960 m3/d and the aerobic digester hydraulic retention time (HRT) is only 16.7 days. At 

this rated capacity, the aerobic digester is considered to be not capable at current flows. 



| 10 

 
 

 

TOWN OF DEEP RIVER – WATER AND WASTEWATER PLANTS 

10 YEAR CAPITAL PLAN 
 

 

 

Sludge from the aerobic digester is currently stored in one on‐site storage tank and three 

decommissioned Imhoff tanks that have been converted to digested sludge storage 

tanks. Based on current operation the plant can achieve 180 days of sludge storage; 

however, the sludge storage capacity is at 100% at current plant flow rates and 

consideration should be given to expand the sludge storage capacity in the near/ 

immediate future. 

 

3.2 Deep River WTP 

The capacity assessment on the Deep River WTP was completed with the following 

objectives: 

 To review the performance and capacity of the Deep River WTP and identify any 

capacity limitations related to the design or operation of the facility or the 

individual process components. 

 To determine the need for a more detailed capacity assessment study at a later date. 

 
3.2.1 Facility Overview and Performance Assessment 

Based on the July 7, 2015 site visit and assessment, there are no major capacity issues 

with the Deep River WTP. As a result, an abbreviated summary of the capacity of the 

individual unit processes within the facility will be provided in this report. The capacity 

assessment was based on the most current three full calendar years of data (January 

2012 ‐ December 2014). 

The Deep River WTP is a surface water treatment plant  with  a  rated  capacity  of 13,638 

m3/day. The current average daily treated flow is 2,550 m3/day and the current 

maximum month average daily treated flow is 6,595 m3/day. 

Raw water is drawn from the Ottawa River through a 750 mm diameter intake that 

extends 91 m into the river and draws water from a depth of 9 m. The raw water is 

pumped from a wet well via two low lift vertical turbine pumps with capacities of 71 L/s 

and 141 L/s, respectively. There is one (1) additional submersible pump with a capacity 

of 83.1 L/s at a total dynamic head (TDH) of 25 m. 

There is one static mixer followed by three  package  Actiflo  units,  each  rated  at 4,773 

m3/day. The units each contain a rapid mixing basin, an injection chamber, a 

maturation chamber and a high rate ballasted settling basin, as well as scrapers and 

inclined tube settlers. The units share four sand recirculation pumps, three 

hydrocyclones and all electrical/mechanical equipment. The water feeds into three dual 

media sand anthracite filters. Backwashing is achieved with two 18.6 kW air scour 

blowers and two 236 L/s filter backwash pumps (one duty, on standby). 

From the filters, the treated water enters two clearwells with a total volume of 2,871 m3. 

Four vertical turbine high lift pumps each rated at 87 L/s at a TDH of 82 m pump water 

from two wet wells to a 1,513 m3 elevated water tower and the distribution system. 



| 11 

 
 

 

TOWN OF DEEP RIVER – WATER AND WASTEWATER PLANTS 

10 YEAR CAPITAL PLAN 
 

 

 

A gas chlorination system provides chlorine disinfection, consisting of two banks of four 

68 kg chlorine cylinders, injecting chlorine into the filter outlet header and upstream the 

high lift header. 

Chemical usage at the plant includes the use of: 

 A primary coagulant 

 Caustic soda for pH and alkalinity adjustment 

 A coagulant aid for the water treatment clarifiers in the package plant injection 

chambers 

 A wastewater coagulant aid for the wastewater clarifier (to the hydrocyclone reject 

pipe and surge tank pump discharge pipe) and dewatering centrifuge 

 Dechlorination at the wastewater clarifier supernatant discharge pipe 

Residual management includes two filter backwash wastewater surge tanks, each 113 m3 

and two transfer pumps. It also incorporates a tube settler clarifier and a sludge thickener 

tank with two sludge pumps conveying the residuals to a dewatering centrifuge. The 

WTP also contains all instrumentation, controls, and analyzers required at the facility. 

The WTP performs well and currently has adequate capacity to meet the water demand 

of the Town of Deep River for the foreseeable future. 

 
3.2.2 Major Unit Process Evaluation 

The capabilities of the existing design to meet the effluent requirements will be 

determined through the major unit process evaluation. The evaluation was based on 

information collected during our site visit and is summarized in Table 5. Figure 2 

displays the results of the major unit process evaluation in the form of a Performance 

Potential Graph (PPG). The major unit processes are shown along the vertical (y‐axis) of 

the PPG. The evaluation criteria used to assess the capability of each unit process are 

shown in brackets below. For each major unit process, the horizontal bar represents the 

total estimated capacity of the unit process. 

The numbers within the rectangular boxes are the flow treatment capacity limits for each 

of the individual unit processes. For example, under the unit process Actiflo Flocculation 

and Sedimentation, the individual 4,773 horizontal bars represent each of the three 

Actiflo units having an individual capability to treat 4,773 m3/d for a total of 14,319 m3/d. 

The blue dashed vertical line shows the current maximum month average daily treated 

flow of 6,595 m3/d and the solid red vertical line marks the rated capacity of 13,638 m3/d. 

A process is judged “capable” if the projected capacity exceeds the current flow rate (i.e. 

the associated horizontal bar for that unit process is to the right of the 6,595 m3/d dashed 

line.) A process is “marginal” if the capacity is 80 to 100 percent of current flow, (i.e. 

5,280 m3/d to 6,595 m3/d). A process is “not capable” if its capacity is less than 80% of 

current flow (i.e. less than 5,280 m3/d). The shortest bars determine the overall plant 

rating as “capable”, “marginal”, or “not capable”. 



| 12 

 
 

 

TOWN OF DEEP RIVER – WATER AND WASTEWATER PLANTS 

10 YEAR CAPITAL PLAN 
 

 

 

Table 5   Data and Criteria for Deep River WTP Major Unit Process Evaluation 

 
Type Conventional surface water treatment facility (i.e. flocculation, 

sedimentation, filtration) with a rated capacity of 13,638 m3/d and 

caustic soda for pH and alkalinity adjustment, chlorine 

disinfection, de‐chlorination chemical feed system 
 

 
Source Water Ottawa River 

 
 

Low Lift Pumping Station 2 vertical turbine pumps: 71 L/s and 141 L/s nominal capacity 

1 submersible pump: 83.1 L/s nominal capacity 
 

 
Actiflo Flocculation and Sedimentation   3 Actiflo units: rated capacity of 4,773 m3/d each 

 

 
Backwash Pumps 2 variable speed vertical turbine pumps (one duty, one standby): 

236 L/s nominal capacity 
 

 
 

The evaluation criteria for the Performance Potential Graph for the Deep River WTP 

were obtained from “The Ontario Composite Correction Program Manual for 

Optimization of Sewage Treatment Plants” (WTC and PAI, 1996) and other references on 

the design of activated sludge plants (WEF 2005; WEF 2010); and the Ministry of 

Environment and Climate Change (MOECC) “Optimization Guidance Manual for 

Drinking Water Systems, 2014”. The capacity of each of the major unit process at the 

Deep River WTP will be discussed in detail. 

Basis 

Treated Water Flow Average annual flow = 2,550 m3/d 
Maximum month average flow = 6,595 m3/d 

Liquid Treatment System 

3 Filters with a Surface Area of 18.9 m2 each 
Dual Media Sand Anthracite Filtration 

Total Surface Area: 56.7 m2 

Disinfection and Treated Water Storage  1 clearwell with a volume of 1,364 m3 

1 clearwell with a volume of 1,507 m3 



 
 

 

TOWN OF DEEP RIVER – WATER AND WASTEWATER PLANTS 

10 YEAR CAPITAL PLAN 
 

 

 
 

Figure 2   Performance Potential Graph for the Deep River WTP 2015 – Current Operation  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

| 13 



| 14 

 
 

 

TOWN OF DEEP RIVER – WATER AND WASTEWATER PLANTS 

10 YEAR CAPITAL PLAN 
 

 

 

Low Lift Pumping Station 

The low lift pump station has two vertical turbine pumps rated at 6,134 m3/d and 

12,182 m3/d respectively. There is also a submersible pump rated at 7,171 m3/d. The low 

lift pumping station is rated as capable at current treated water flows. 

 

Actiflo Flocculation and Sedimentation 

The plant contains 3 Actiflo rapid mix, flocculation and sedimentation units, each rated 

at 4,773 m3/d. The Actiflo units are rated as capable at current treated water flows. 

 

Dual Media Sand Anthracite Filtration 

The plant contains three dual media sand anthracite filters with a surface area of 18.9 m2 

each. According to the MOECC Optimization Guidance Manual for Drinking Water 

Systems, the maximum filtration rate for dual/mixed media filter is 18 m3/m2/h (typical 

range is 7‐18 m3/m2/h). Based on this maximum filtration rate, the total rated capacity of 

the filters is 24,495 m3/d with three filters in operation (i.e. three dual media filters rated 

at 8,165 m3/d each). The filters are rated as capable at current treated water flows. 

However, throughout the continuous use and life of the filters, the pores in the filter bed 

can gradually become clogged and the media progressively collects sediment deposits. 

As a result, the actual capacity of the filters can decrease over time. 

The filters are backwashed by two variable speed pumps (one duty, one standby) rated 

at 236 L/s (i.e. 849.6 m3/hour). Based on the MOECC Optimization Guidance Manual, 

the minimum backwash rate for a dual/mixed media filter is 37 m3/m2/h (typical range is 

37‐50 m3/m2/h). Based on this minimum backwash rate, the total rated capacity of the 

filters is 16,569 m3/d with one backwash pump in operation. The backwash pumps are 

rated as capable at current treated water flows. 

 

Chlorine Disinfection 

According to the MOECC Optimization Guidance Manual, an appropriate hydraulic 

detention time to achieve the desired level of disinfection can be determined using the 

CT  tables in the manual.  Based on a 4.0 log total log reduction, 2.5 log by removal and 

1.5 log by disinfection and conservatively assuming a pH of eight and a water 

temperature of 5oC, and the maximum acceptable free residual chlorine concentration of 

2.4 mg/L, the required CT is 127 mg‐min/L, which requires a 53‐minute hydraulic 

detention time for chlorine contact. Assuming that 20% of clearwell volume is 

effectively used for chlorine contact due to the unbaffled condition, the rated capacity of 

the chlorine disinfection system is 15,601 m3/d (i.e. 7,412 m3/d and 8,189 m3/d for each of 

the individual clearwells). The chlorine disinfection system is rated capable at current 

treated water flows. The gas chlorination system consists of two banks (one duty, one 

standby) of four 68 kg chlorine cylinders. Based on discussions with plant operations 

staff, it was noted that the gas chlorination system has more than enough capacity for 

the foreseeable future. 



| 15 

 
 

 

TOWN OF DEEP RIVER – WATER AND WASTEWATER PLANTS 

10 YEAR CAPITAL PLAN 
 

 

 

Sludge Residuals Management: 

The residual management facility consists of two 113 m3 filter backwash wastewater 

surge tanks, two backwash transfer pumps, one wastewater tube settler clarifier, one 

sludge thickener tank, two sludge transfer pumps, and one dewatering centrifuge. The 

dewatering centrifuge is currently operated approximately four hours per day. Based 

on discussions with plant operations staff, the two sludge transfer pumps that convey 

the sludge to the dewatering are too small and larger pumps would facilitate more 

efficient transfer of sludge to the centrifuge. The residual management facility is rated 

as capable at current treated water flows. 

 

Summary 

The Deep River WTP was rated as capable based on the design guidelines that were 

used to evaluate the capacity of the facility (i.e. Type 1 according to the CPE protocol) 

under the current treated water flow conditions. The Performance  Potential  Graph (PPG) 

in Figure 2 shows that the Actiflo flocculation and sedimentation system are the most 

limiting factors of the existing WTP facility based on typical design parameters/ 

guidelines, although the capacity of all the individual unit processes exceed the 

maximum month average flow of 6,595 m3/d and the rated capacity of 13,638 m3/d for 

the facility. The WTP performs well and currently has adequate capacity to meet the 

water demand of the Town of Deep River for the foreseeable future. 

 

 

4 Capital Plan 

The 10 year capital plans for both facilities were developed based on the current sewage 

flow rates and water demand being experience at both facilities and the assumption that 

the annual growth rate within the services areas will be minimal. All the estimated costs 

listed in the capital plan are in 2016 dollars and do not include HST. The capital 

expenditures anticipated in the next 10 years are outlined along with the rationale. 

The Capital Plan spreadsheets are appended to this report in Appendix A. 

 

4.1 WWTP Capital Plan 

4.1.1 Headworks 

The existing headworks consist of two grinders (Muffin Monsters) each having a capacity 

of 70 L/s. The grinders are immediately followed by one 140 L/s capacity pressurized 

vortex grit removal unit, including a grit pump and a grit classifier/ dewatering unit. 

The operation of these units has historically been problematic resulting in minimal 

solids being removed and continual operating and maintenance costs. In recent years 

the problems with the grinders have gotten to the point where the operations staff are 



| 16 

 
 

 

TOWN OF DEEP RIVER – WATER AND WASTEWATER PLANTS 

10 YEAR CAPITAL PLAN 
 

 

 

unable to keep the grinders from continually plugging. As such, the grinders are now 

being continuously by‐passed with the flow going directly into the vortex grit removal 

unit. 

The vortex grit removal unit is also not functioning properly and is only removing a 

small fraction of the solids entering the plant. 

We are recommending that these units be decommissioned and removed. In their stead 

a proper standalone screening/grit removal facility in its own building should be 

constructed, located somewhere at the head of the plant. 

To commence the pre‐design work on this facility we have allocated $60,000 in 2016. We 

anticipate the total project cost of a new headworks facility will be approximately $2.0M 

and will most likely be expended over two years in 2017 and 2018. The commissioning 

of the new headworks is anticipated to occur late in 2018. 

As part of the headworks project, we would recommend that a refurbishment of the 

main pumping station be undertaken. By installing a new headworks the hydraulic 

profile in the plant might be affected and there might be a need to change out the 

existing pumps at the station to reflect the new hydraulic grade line and headworks 

capacity. The required changes and modifications to the main pumping station should 

be reviewed as part of the pre‐design work. 

OCWA operations is currently taking out about one bin of solids every four months. In 

the past when the headworks were working properly, one bin of solids was removed 

each month. This means that the current system is removing less than 25% of the solids 

entering the plant. The installation of a new headworks building with properly 

operating screening and grit removal facilities would essentially remove a significant 

portion of the solids currently entering the SBRs and the equalization tank, thereby 

improving plant performance and reducing the frequency that these tanks need to be 

taken out of service and cleaned. It would also reduce the wear and tear of the 

downstream equipment caused by the grit and other solids. 

 
4.1.2 Sequencing Batch Reactor 

Given that the existing sewage flows are at or in excess of the rated capacity of the three 

SBR units, a fourth unit is desperately needed. Our operations staff are currently unable 

to take any of the existing SBR units off‐line to undertake routine maintenance or inspect 

the tanks. A catastrophic failure in one of the SBRs would result in a major non‐ 

compliance event. 

Adding a fourth SBR unit will effectively increase the capacity of the WWTP and as such 

will require that a Class EA be undertaken (most likely as a Schedule C activity). 

We have allocated a total of $150,000 over 2017 and 2018 to undertake a Schedule C 

Class EA. What is unknown at this time is whether or not the MOECC will require the 

Town to undertake an assimilative study on the receiver. Given the receiver is the 

Ottawa  River,  we  do  not  anticipate  the  MOECC  requiring  such  a  study  to  be 



| 17 

 
 

 

TOWN OF DEEP RIVER – WATER AND WASTEWATER PLANTS 

10 YEAR CAPITAL PLAN 
 

 

 

undertaken. Based on this assumption, we did not include an allocation for an 

assimilative study in the capital plan. In off chance that the MOECC does require one, 

such a study could cost as much as $50,000. 

Regardless of whether or not an assimilative study is required, it is highly likely that the 

MOECC will require the expanded facility to meet more stringent effluent criteria. 

There is a good chance that the stricter effluent criteria will necessitate an additional 

upgrade to include tertiary treatment. 

We have estimated that the cost of adding an additional SBR unit, including the concrete 

tankage, SBR equipment and associated piping to be approximately $1,900,000. 

The existing SBR tanks and related equipment have not been taken out of service and 

refurbished in recent memory, due to the high flow rates being experienced. Once the 